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Applicant : RedOctane, Inc.
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EUT Description - CGuitar Hero World Tour - PS2 Wireless Guitar
FCC ID : VFIBW95449805
(A) MODEL NO. : 95449805
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 3V
(D) TEST VOLTAGE : DC 3V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device, The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd, is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows
that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co., Lid.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
.. 1 15.207
Power Line Conducted Emission Test FCC Part 15C: 15.20 N/A

ANSI C63.4-2003

FCC Part 15C: 15.249

i issi PASS
Radiated Emission Test ANSI C63.4-2003

Band Edge Compliance Test FCC Part 15: 15.249 PASS

20dB Bandwidth Test FCC Part 15: 15.215 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)
Product name : Guitar Hero World Tour - PS2 Wireless Guitar
Model Number : 95449.805
FCCID : VFIBW95449805
Operation frequency : 2410MHz~2470MHz
Modulation : MSK
Power Supply : DC 3V
(Note: New batteries were used for all test.)
Applicant : RedOctane, Inc.
955 Benecia Avenue Sunnyvale, CA 94085, United
States
Manufacturer : Berway Technology Ltd.
Unit 1301-03, 13/F., N0.88 Kwai Cheong Road, Kwai
Chung, N.T., H.K.
Date of Test : Jun.23~24, 2008
Date of Receipt : Jun.16, 2008
Sample Type : Prototype production

Note: This EUT has two parts, one is guitar, the other one is dongle. We test “guitar” in
this report.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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2.2. Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen Science
& Industrial Park, Nantou, Shenzhen, Guangdong,
China

3m Anechoic Chamber : Jun. 13, 2006 File on Federal Communication
Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal Communication
Commission
Registration Number: 794232

EMC Lab. :Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr.01, 2008

2.3. Test Uncertainty

No. Item MU Remark
1. |Uncertainty for Conducted Emission Test |2.02dB
Uncertainty for Radiation Emission test|3.44 dB Polarize: V

2 in 3m chamber 3.96 dB Polarize: H
3.46 dB Distance: 10m Polarize: V
3 Uncertainty for Radiation Emission test|3.82 dB Distance: 10m Polarize: H

in 10m chamber 3.64dB Distance: 3m Polarize: V
4.02dB Distance: 3m Polarize: H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.207, Tests to demonstrate compliance with
the conducted limits are not required for devices which only employ battery power for operation

and which do not operate from the AC power lines or contain provisions for operation while
connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. [3#Chamber |AUDIX N/A N/A Jun 09,08 |[1/2 Year
2. |EMI Spectrum |Agilent E7403A MY42000106 |May 10, 08 |1 Year
3. |Test Receiver |[Rohde & Schwarz|ESVS20 [830350/005 |[May 10, 08 |1 Year
4. |Amplifier HP 8447D 2648A04738 |Jan 09, 08 |1/2 Year
5. [Bilog Antenna |Schaffner CBL6112D |25237 Feb 21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1|Jan 09, 08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2|Jan 09, 08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3|Jan 09, 08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4|Jan 09, 08 |1/2 Year
10. |Coaxial Switch|Anritsu MP59B M73989 Jan 09, 08 |[1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  [Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 |[May 10,08 |1 Year
2.  |Amp HP 8449B 3008A00863 |[May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 27,08 |1.5 Year
4 |Antenna EMCO 3116 00060088 May 28, 07 [1.5Year
5. |HF Cable |Hubersuhne |Sucoflex104 |- May 10,08 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

EUT

(EUT: Guitar Hero World Tour - PS2 Wireless Guitar)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



ANTENNA TOWER

——— 3METERS

4.2.2. Anechoic Chamber Setup Diagram
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EUT and
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ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

L5(L)*1.0(W)*0.8(H) m —>

TURN TABLE
(WOOD)

0.8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

4.4.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 114.0 dB(uV)/m (Peak)
94.0 dB(uV)/m (Average)
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. Guitar Hero World Tour - PS2 Wireless Guitar (EUT)

Model Number : 95449.805
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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4.7.
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Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

4.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was
found when EUT in X position and this position was also the normal use position.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10" (25GHz) harmonic are checked.

Radiated Emission Test Results

PASS.

All the emissions from 18GHz~25GHz are Peak measured and comply with Average
limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 repart dataRiRedOctane ACS30H105-1.EMI (11)

Date: 2008-06-23

J-‘)L MJ" WWJ Ard

FCCPARTAS C

Muu"“"a'ﬂ'l—"- ._I‘WMWW\J‘-‘./T*#

30 224, 414. b2 806G, 1000
Trace: (Discrele) Fraquency (MHz)
S1tE no. i Theamber ata no. HE -]
Bis. / Ant. @ Zm COLG11ZD Ant. pol. HORTZOWNTAL
Limit FZZ PART1S C
Enwv. / Ina. Z2a4*C/56% EZWZ20 Engincer Jamy
EUT Fuitar Hero World Tour-P22 Wirelesz Cuitar
Fower Ratcing: DO 3V
Test Hode i Tx
Hodel Mo, 95449808 (Convroller)
Ant., Cable Emission
Freg Factor Looa Peading Level Limivo Hargin Pomack
(HH=z] (AB m) (dE) [dBuv) | ABuY ¢ m) [ dBuv m) (dE)
1 2l.6% 0.7 .90 12.87 L 0.0 13 .46 ar
g 90,14 9.10 1.31 15,88 Lh.07 43 .30 17.83 P
3 09,84 10,00 1.40 13.73 £5.13 4% .80 18.37 ap
4 126.03 10.20 1.52 10.16 £l.38 43 .50 £1.62 ] 3
S E5Z.1: 11.7% 2.0 2.1l 21.97 4g.00 24,03 op
6 205.39 15.30 £.70 .78 £1l.78 6. 00 £4.24% ar
Pemoarks: 1. Emigsoion Lewel®s Antenna Factor + Coable Losos + Peading.

2. The smission lewvels that arce Z04E below the official
limit are not ceported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 0 File: De'200€ report data'RRedOctane WCSI0H103-1.EM (11)
mlmll‘:l:lu‘.l’.inl Date: 2008-06-23
FCC PARTIS C
i a3
40 ]7
3 & :
1 4 5 o T
4 A,
MMHM Y TURAV T e Tt i d
L
" b
\’waw, e
u o 224, 414. G612 B0G. 1000
. Fraguency (MHz
Trace: (Discrele) euency { )
51te no. Jm chamber Data no. HE-~ |
DPiz. S/ Anbt. : Zm COLGL11ZD Ant., pol. VERTLCAL
Limit : FOO PART1S C
Enwv. / Ina. Z2a4*C{56% EZWZ20 Engincer Jamy
EUT poFultar Hero World Towur-PS5d Wairalezzs Gultarc
Fower Ratcing: DO 3V
Test Hode i Tx
Hodel MNo. 95449 . 805 (Controller)
Ant., Cokbrle Emiooion
Freg Factor Looa Poading Level Limita Hargin Pomack
[MH=z] (dEB/m) (dE] [dBuv] [ dBuY S m] [ dBuv/m} (dE]
1 31.94 15.87% a.va .91 .3 40.00 19. 64 P
2 185.13 10.20 1.88 10,37 f£E.12 4% .80 £1.38 ap
3 ELD.29 1z .00 Z.02 10.25 £4.34 46.00 £1.68 op
4 IgZ.e% 13,76 2.44 5.1z 22.32 4g.00 23.68 op
5 219.9% 15.50 - .48 £l.6l 6. 00 £4.39 ar
o 63E.19 19,48 3.13 (L= £3.63 46,00 £E .37 P
Femarka: 1. Ewmission Lewel= Antenna Factor + Cable Loss + Peading.

2. The =mizzion
liwit are not

levelz that are Z0dE bhelow the piiicial
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 1 File: De'200€ report data' ARedOctane WCSI0H105.EMI (52)
Eﬂlwwﬂﬂlhﬂﬁﬂl Date: 2008-06-23
1
FCC PART 15 PEAK 2.4
yilB
"
G0 f_nm.,m,-.-ﬂ-u"*"
: M#ﬂmﬂhkurmhrfH“Phﬁwaw*Jﬁvmh&ﬁﬁ
e,
W"’LM'AL‘I
n
1000 4400, TE00. 11200. 140600, 18000
Fraguency (MHz)
Site no. if Cheamber Data no. 1
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limait FZ PART 15 PEAE £.4
Env. / Ino. ZI*C/ 54T Engincer Eunny
EUT : Guitar Hero World Tour-P32 Wirsleas CGuitarc
Fower Rating: DO 3V
Test Hods T TH Low £410HHz
Hodel HNo. 95449 .605 (Convroller)
Ant . Cable  Amp Emiooion
Frag. Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (dBE/ m} (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £410.00 292.03 .73 35.1% B&.D6 87.54 114.00 6.6 reak
2 48Z0.00 34.02 10.54 34.43 37.05 17.12 T4.00 L6.B8 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Heading.
2. The emisgion levels that ace Z04E Delow the official

limit ace not cecported.
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 2 File: Dei200€ report data’RARedOctane WCSI0H103.EMI (52)
?“leHHIMUlnl Daba: Z00H-06- 23
1
(1]
FCC PART 15 AV 2.4
e (1]
2
0 1000 4400, TEO00. 11200. 14G00. 18000
Fraguency (MHz)
Fite no. 3 Cheamber Daka no. HE
Dio. / Ant. Im 3115 FACTOR Ane. pol. HORIZCOMTAL
Limit FCZZ PART 15 AWV 2.4
Enw. / In=. ZIWC/ B4y Enginser Funny
EUT Gulibtar Hero World Tour-FP5E Wirsless Gultar
Fower Pabing: D2 3V
Teor Hode T TH Low 2410HHz
Hodel No. Q5449 . BOS(Controller)
Ank . Calle Amp Emission
Frog. Facrvor Looa Foactor Peading Lewvel Limiva Hoargin Pomack
(HHz] (dB/ m) (dE) {dE) (dBuv) (dBu¥/m) (dBuV/m) (dE]
1 2410.00  £9.03 B.T3 35.185 8¢.:27 g54.85 94 .00 9.15 rerage
g 43£0.00 34.0¢ 10.5%¢ 34.49 34.55 44 .92 54.00 9.08 Average
Femarka: 1. Emission Lewvel=s Antenna Factor 4+ Cable Loaa smp Factor + Peading.
2. The =wizzion lsvelz that are Z0d4E kpelow ths oliicial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 report datalRiRedOctane ACSI0H103.EMI (52)

Date: 2008-06-23

| vl (dBu\im)
20

FCC PART 15 PEAK 2.4

hwwbt,ﬂh“”HJﬂﬁﬁwﬁh*uwﬁdﬂ“AWﬂHur
L -

éfwm“JvJ”¢mqm*wgi
HhuqJL
“1Dﬂﬂ 4400, TEOD. 11200, 144600, 18000
Fraguency (MHz)
51te no. : 3§ Chamber Data no. 1 3
Drz. / Ant. : Zm 3115 FACUTOR Ant. pol. : VERTICAL
Limit : FOO PART 15 PEAK 2.4
Env. / Ina. : 23*C/54% Engincer @ Sunny
EUT poFultar Hero World Towur-PS5d Wairalezzs Gultarc
Fower Babing: D2 3V
Test Hode i Te CTH Low £410HHz
Hodel HNo. : 95449.B05iController)
Ank . Caala Annp Emizzion
Freq. Factor Loss Factor Feading Level Laimits Hargin Femack
(MHz] (dE/ m] (dE) {dE) (dEuv) (dBu¥im) (dBuV/m) (dE)
1 £410.00 292,03 g.73 3I5.1% 81.%59 Z2.17 114.00 31.83 Pzak
g 45£0.00 34.02 10.5% 3¢.49 3IB.14¢ 35.51 .0 £5.49 PFeak
Femarks: 1. Emiooion Lewel® Antenna Foactor 4+ Coable Looo Amp Facvor + Peading.

2. The smission lewvels that arce Z04E below the official

limit are not ceported.
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L evel (dBuVirm)
20
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 report datalRiRedOctane ACSI0H103.EMI (52)

Date: 2008-06-23

1
G0
FCC PART 15 AV 2.4
LR
i
“1Dﬂﬂ 4400, TEOD. 11200, 144600, 18000
Fraguency (MHz)

Fite no. i# Chamber Pata no. @ %

Diz. / Ant. Im 3115 FACTOR Ant., pol. VERTICAL

Limit FZZ PART 15 AW 2.4

Enwv. / Ino. 23*C/ 545 Engincer Sunny

EUT Gultar Hero World Tour-F53d Wirslesz Gultar

Fower Babing: D2 3V

Teor Hode Tx TH Low Z410HHz

Hodel HNo. 95449 .805 (Controller)

Ank . Cable Amp Emizzion
Freq. Factor Loss Factor Feading Level Laimits Hargin Femack
(MHz] (dE/ m) (dE) {dE) (dEuv) (dBu¥im) (dBuV/m) (dE)
1 £410.00 292,03 g.73 I1%.1% T7.9s T5.54 24,00 15.4¢ Kverages
g G5£0.00 34.02 10.5% 3J¢.429 3IL.E5 44.3¢ 54.00 .68 Average
Femarks: 1. Emiooion Lewel® Antenna Foactor 4+ Coable Looo Amp Facvor + Peading.
2. The emission levela that are Z0dE below the official

limit are not ceported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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Data: 7
L eval [HEUVIm)
20
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 515057

File: 2008 report datalRiRedOctane ACSI0H103.EMI (52)

Date: A00H-06- 21

FCC PART 15 PEAK 2.4

A

0 1000 4400, TEO00. 11200. 14G00. 18000
Fraguency (MHz)
Fite no. 3§ Chember Data no. HE
Dio. / Ant. Zm 3115 FACTOR Anv. pol. HORIZCOMTAL
Limit FZZ PART 15 PEAK 2.4
Env. / ln=. Z3TCS 54y Enginger Iunny
EUT Guitar Hero World Tour-P5E Wireless Guibac
PFower Pating: DS 3V
Teat Hode Tx CH Hid 24490HH=z
Hodel No. 5449 BOS(Controller)
Ank ., Calbple Amp Emission
Freg. Facvtor Looa Foactor Peading Lewvel Limivo Hargin Pomack
(HHz] (AB m) (dE) {dB) (dBuv) (dBuWm) (dBuv/m) (dE)
1 2440.00  £9.11 B.E0 350107 8Y.LT §5.31  114.00 £h.0d PFeak
g 437600 F4.16 10,56 J4.43 3I9.504 s0.0g T4.00 £3.9% Peak
Femarka: 1. Emission Lewvel=s Antenna Factor 4+ Cable Loaa smp Factor + Peading.
£. Thz =zwilizzion lavelz that are J04E kpelow Lha oIiIicial

limik acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 515057

File: Dx12008 report data'RiRedOctane ACSA0OH105.EMI (52)

L evel [dHuUIm)
20

Date: A0H-06-23

1
60
FCC PART 15 AV 2.4
4 e (1]
0 1000 4400. T800. 11200. 14600. 18000
Fraguency (MHz)
Bive no. 38 Chuoamber Data no. HE-1
Dia. / Ant. 3m 3115 FACTOR int. pol. HORIZONTAL
Limit FOO PART 15 AV 2.4
Env. / 1ns. 2370545 Engineer sunny
EUT i Guirar Hero World Towuc-FP3E Wireless GuiLac
Fower Pating: DS 3V
Teat Hode Tx CZH Hid 2440HHz
Hodel No. Q5442 . B0 (Contcoller)
Ant . Cable  Amp Emiooion
Freg. Factor Loaa Factor Reading Lewvel Limita Hargin Pemarck
(MHz) (dBESm)  (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dE]
1 2440,.00 £9.11 .30 35.17 S3.o0 94.34 94 .00 9,606 Average
2 1876.00 34.16 10.56 34.48 3I5.76 q& .00 54.00 .00 Avrecage
Femarksz: 1. Emizzion Levael= Antenna Factor 4+ Cable Loz - Amp Factor 4+ HFesading.
£. The smission levels Lhab ace £0dB below Lhe ofiicial

Limit Qre not ceportod,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX ]

FCC ID:VFIBW95449805
Page 4-12

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 5 File: De'200€ report data' ARedOctane WCSI0H105.EMI (52)
Eﬂlwwﬂﬂlhﬂﬂﬂl Data: 2008-06-24
i
FCC PART 15 PEAK 2.4
yilB
Ly
50 At TR e
7 PR WWM
Mﬁ"" "*mlv!’w—r._
" 3000 4400, 7800, 11200. 14600 18000
Fraguency (MHz)
gite no. i Chember Data no. @ &
DPis. f Ant. Fm 3115 FACTOR Ant. pol. VERTICAL
Limit FoZ PART 15 PEAK Z.4
Env. / Ino. 23*C/ 545 Engincecr Sunny
EUT : Suicar Hero World Tour-P32 Wireless CSuitarc
Fowaer Pating: DO 3V
Test Hode T TH Hid Z440HHz
Hodel Mo, 95449, B08 (Convroller)
Ant . Cable Amp Emizzion
Fredg. Factor Lozz Factor Rzading Level Limics Hargin Hemarck
(MHz] (dE/S m] (dE) {dB) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £2440.00 z29.11 6.830 35.17 83.69 84.43 114.00 29.57 Peak
2 4220.00  Z4.1¢ 1D.56 34,43 37,34 47, 5B 74,00 26,42 Peak

Emission Level= AnLenna
The emisoion
limit are not ceported.

Femacrks: 1.
2.

Factor + Table Loss - Awp Factor + Peading.

levels that acre 20dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX ]

Data: &
L evel (dBuVirm)
20

FCC ID:VFIBW95449805
Page 4-13

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 report datalRiRedOctane ACSI0H103.EMI (52)

Date: 2008-06-21

1
G0
FCC PART 15 AV 2.4
il
2
u 1000 4400, TE00. 11200, 14600, 18000
Fraguency (MHz)

Site no. 3§ Cheamber Dacta no. @ &

Dis. / Ant, Fm 3115 FACUTOR Ant. pol. VERTLUCAL

Limit FZZ PART 15 AW 2.4

Enwv. / Ina. Z3I*C/ 545 Engincer Sunny

EUT poFultar Hero World Towur-PS5d Wairalezzs Gultarc

Fower Ratcing: DO 3V

Test Hode T« TH Hid £440HHz

Hodel MNo. 95449 . 805 (Controller)

Ank . Caala Annp Emizzion
Freqg. Facbtor Loss Factor Beading Level Laimits Hargin Hemack
(MHz] (B m] (dE) {dE) (dEuy) (dBu¥im) (dBuV/m) (dE)
1 Z440.00 Z9.11 6.80 35.17 B81.91 BZ.65 a4 .00 11.35 Jverage
g 4380.00 34.16 10.56 3J¢.23 33.%1 33 .65 54.00 10.35 Average
Femarks: 1. Emiooion Lewel® Antenna Foactor 4+ Coable Looo Amp Facvor + Peading.

2.
limit are not ceported.

The cmission lewvels that are Z0d4dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX J

Data: o
L el [elHUA M)
20

FCC ID:VFIBW95449805
Page 4-14

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 515057

File; 002008 report data’fiRedOctang RCSI0H103.EMI (52)

Date: A00H-06- 21

FCC PART 15 PEAK 2.4

u-ff"’f“
ot

M BPIPSIE L et

PRy W T M""H..fn e

1000 4400, 7800, 11200. 14600. 18000
Fraguency (MHz)
Jite no. ¥ Chember Data no. HE-=
Pia. / Ant. 3m 3115 FACTOR Ant. pol. HORIZOMTAL
Limit FZZ PART 15 PEAK Z.4
Env. / lnz. 23mCSsaey Enginger Iunny
EUT : Guitar Hero World Tour-F3: Wireless Guilac
Power Pating: DS 3V
Teat Hode Tx CH High Z470HH=
Hodsl Ho. 254490, 805 (Tontroller)
Ank ., Calbple Amp Emission
Freg. Facvtor Looa Foactor Peading Lewvel Limivo Hargin Pomack
(HHz] (AB m) (dE) {dB) (dBuv) (dBuWfm) (dBuv/m) (dE]
1 2470.00 29,15 G.ET d5.16 SE.VL g9.61 114.00 £4.39 Peak
g 4340.00 34.34 10.55 34.46 3I7V.15 47.61 T4.00 L6.39 Feak
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. The smizzion levels that are L0dE below

limilk ace nob cepocted.

the pifficial

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX J

Data; 10
L eval [HEUVIm)
20

FCC ID:VFIBW95449805
Page 4-15

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 515057

File: 2008 report datalRiRedOctane ACSI0H103.EMI (52)

Date: A00H-06- 21

(1]
FCC PART 15 AV 2.4
il
2
0 1000 4400, TEO00. 11200. 14G00. 18000
Fraguency (MHz)
Jite no. I8 Chamber Data no. 10
Dio. / Ant. im 3115 FACTOR Ant. pol. HORIZOMTAL
Limit FCZ PART 15 AV 2.4
Env. / ln=. Z3TCS 54y Enginger Iunny
EUT Guitar Hero World Tour-P5E Wireless Guibac
Fower Pating: D2 3V
Teat Hode Tx CTH High 24970HHz
Hodel No. 5449 BOS(Controller)
Ank . Calbrle  Amp Emission
Frog. Facvtor Loosa Foactor Peading Lewvel Limivo Hargin Pomack
(MH=z] (AB m) (dE) {dE) (dBuv) (dBuWm) (dBuv/m) (dE)
1 £970.00  £9.15 B.37 35.1b6 GL.£D9 §3.15 94.00 10.55 vrerage
F 4940,.00 34.34 10.53 J4.46 3J4.36 44,82 54.00 .18 Average
Femarka: 1. Emission Lewvel=s Antenna Factor 4+ Cable Loaa smp Factor + Peading.
£. Thz =zwilizzion lavelz that are J04E kpelow Lha oIiIicial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX ]

FCC ID:VFIBW95449805
Page 4-16

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 11 File: Dei200€ report data’RARedOctane WCSI0H103.EMI (52)
?“lwwﬂﬂIMUlnl Data: Z00H -6 21
FCC PART 15 PEAK 2.4
1B
MWHJ‘MMWM'J“IJM
MMWJWW
wﬂfﬂrﬂ
0 1000 4400, TEO00. 11200. 14G00. 18000
Fraguency (MHz)
Fite no. 3§ Chember Data no. 11
Dio. / Ant. Im 3115 FACTOR Ane. pol. VERTICAL
Limit FZZ PART 15 PEAK 2.4
Enw. / In=. ZIWC/ B4y Enginser Funny
EUT Gulibtar Hero World Tour-FP5E Wirsless Gultar
Fower Pabing: D2 3V
Teor Hode T CTH High Z4970HH=z
Hodel No. Q5449 . BOS(Controller)
Ank . Calle Amp Emission
Frog. Facrvor Looa Foactor Peading Lewvel Limiva Hoargin Pomack
(HHz] (dB/ m) (dE) {dE) (dBuv) (dBu¥/m) (dBuV/m) (dE)
1 470,00 £9.15 .37 35,16 HIi.66 S4.52  114.00 £9.48 PFeak
g 4940.00 34.34 10.58 3J4.46 3J4.06 44 .52 T4.00 £9.435 Peak
Femarka: 1. Emission Lewvel=s Antenna Factor 4+ Cable Loaa smp Factor + Peading.
2. The =wizzion lsvelz that are Z0d4E kpelow ths oliicial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX J

Data: 12

FCC ID:VFIBW95449805
Page 4-17

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 515057

File: Dx12008 report data'RiRedOctane ACSA0OH105.EMI (52)

L evel [dHuUIm)
20

Date: A0H-06-23

&0
FCC PART 15 AV 2.4
e (1]
2
o 1000 4400. TE00. 11200. 14600. 18000
Fraguency (MHz)
Bive no. 38 Chuoamber Data no. 1z
Dia. / Ant. 3m 3115 FACTOR hne. pol. VERTICLL
Limit FOO PART 15 AV 2.4
Env. / 1ns. 2370545 Engineer sunny
EUT i Guirar Hero World Towuc-FP3E Wireless GuiLac
Fower Pating: DS 3V
Teat Hode Tx ZH High 2470HHz
Hodel Ho. dogad . U Controllar)
Ant . Cable  Amp Emiooion
Freg. Factor Loaa Factor Reading Lewvel Limita Hargin Pemarck
[MHz] (dBESm)  (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dE]
1 247000 29,15 G.ET 35,16 B1.0VE gL .50 94.00 11,42 Average
2 4940.00 34.34 10.585 34.46 3I4.21 q4.67 54.00 9,33 Average
Femarksz: 1. Emizzion Levael= Antenna Factor 4+ Cable Loz - Amp Factor 4+ HFesading.
£. The smission levels Lhab ace £0dB below Lhe ofiicial

Limit Qre not ceportod,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
Page 4-18

@ Ho.& Ke Feng Pood,Bl:ck 52,
A U D IX FhenZhen Fcience & Industcy Park
Houtou, ShenZhen, Guanglbong, China

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postoode: 513057

Data: 14

File: D: 2008 report dataRRedOctane ACSAOH105.EMI (52)

- Levvml [dlEBu\irm) Date: 2008.-D6-24

ey i A A it e s be b b bt g A A Yt Lt

FCC PART 15 AV 2.4

18000 19400, 20800, 22200, 2500, 25000
Frequency (MHz)
Five no. I8 Chember Data no. @ 1%
Di=. / Antc. 3m 311&é FACTOR Ant. pol. : HORIZCNTAL
Limakt FCO PART 15 AV 2.4
Env. ¢/ Ina. 2I*CSE4% Enginesr @ Sunny
EUT : Guitar Hero World Tour-P3E2 Wireless CGuitar
Powsr Bating: DT 3V
Teat Hode Te CH Low Z£4910HH=Z
Hodel No. 95449.5305 (Controller)
Data: 13 File: D0 2008 report data’RRed0ctane lCSA0H 105.EMI {52)
2’ﬂl vl [dEVim) Diater: 20008 D6 - 24
&0

FCC PART 15 AV 2.4

18000
Fite no.
Diz. ¢ Ant.
Limit
Env. ¢/ Ins.
EUT H
Power Boting:
Test Hode
Hodel MNo.

19400. 20800, 22200, 23600, 25000
Frempuency (MHz)
Fi Chaxber Data ng. : 13
3m 3116 FACTOR int. pol. @ VERTICAL
FCC PART 15 AV 2.4
ZIFCS 5% Enginssr @ Junny
Guitar Hero World Tour-PS%2 Wirels=ss Guitarc
De 3Iv

i Te CH Low £410HHz

95429 305 (Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
Page 4-19

o) Ho.é EKe Feng Pood,Bl:ck 52,
_’q U D I X Fhenihen Focience & Industicy Parck
Houtou, FhenZhen, Guangbong, China
Tel:+36="7"55=26839495="7

Fox:436=-755-2663287V
Foateode: 513057

Data: 15 File: D02008 report data’RBedOctane BCSI0H 105.EM1 {52)
o Lenvl (dBuAim) Dater; 2008 D6- 24

FCC FART 15 AV 24

A
b, P i LU ol
Pw“‘ww e TN N it Pl A e P s e

18000 19400, 20E00, 22200, 23600, 25000
Freguency [MHz)

Fite no. : 3§ Chamber Dava no. : 15
Dis. / Ant. ! 3Im 3116 FACTOR Ant. pol. @ HORIZCNTAL
Limik : FOO© PART 15 AV 2.4
Env. ¢ Ins. : 237C/54% Engineer : SJunny
EUT ;o Guitar Heoo World Touwr-P32 Wirelass Guitac
Power Babting: DT 3V
Teat Hode : Ty CH Hid £49490HHzZ
Hodel No. : 95449,.2805 (Controller)

Data: 16 File: D2008& report data RiRedOctane BCSI0H 105.EMI (52)

40 L e [ oiEbuSirm) [ate: PO0H-[6-24

FCC PART 15 AV 2.4

Sttt i, e R gt
" m\wmwﬂ#mww

18000 19400, Z0E0D. 22200, 23600, 25000
Freguency (MHz)
Fite no. : 3§ Chomber batm no. @ 16
Dis. ¢ Ant. @ 3m 3116 FACTOR Ant. pol. : VERTICAL
Limik : FCOO PART 15 AWV 2.4
Enwv., / Inp., @ Z37CF549% Engincee @ Sunny
EUT ! Guitar Hero World Tour-PSZ2 Wireless Guitac

Power BRating: DT 3V
Teat Hode : Tx CH Hid £49490HHZ
Hodel No. : 95449,.2805 (Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
Page 4-20

@ Ho.& Ke Feng Pood,Bl:ck 52,
A U D IX Fhanihen Foience & Indusucy Pack
Noutou, $henhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+36-755-2663 2877
Postocode: 513057

Data: 18 File: D:200E report data'RRedOctane BCS30H 105.EM1 {52)
Ll [dEBu\im) Date: 2008.-D6-24

FCC PART 15 AV 2.4

b T . “Nﬂwvﬂﬁdu_#-nmwﬁﬁwnuﬂqﬂq“*_ﬁu#Ahdhqvuﬂ\J/“L*ﬁwf“W~r

18000 19400, ' B00. 22200, 23600, 25000
Fregquancy (MHz)
Fite no. : 3§ Chomber Datm no. @ 18
Dis. ¢ Ant. @ 3m 3116 FACTOR Ant. pol. : HORIZCHTAL
Limik : FCOO PART 15 AWV 2.4
Enwv., / Inp., @ Z37CF549% Engincee @ Sunny
EUT ! Guitar Hero World Tour-PSZ2 Wireless Guitac
Power BRating: DT 3V
Teat Hode : Tx CH High £497T0OHHEZ
Hodel No. : 95449,.2805 (Controller)
Data: 17 File: C:i200& report data'RiRedOctane BCSI0OH105.EMI {52)
IIJ“I el [dERuVirm) [ate: PO0H-[6-24
]
FCC PART 15 AV 2.4
Hid}
L , tudﬁwhrﬁ)kqﬂpvMW?Wh#%ﬂwwﬂMWMJHﬂﬁhﬁwaJ‘hﬁf#MJF“thJ#NH{
Uieoo0 19400, ' go0. 22200, 23600, 25000
Freguency (MHz)
Site no. : 3§ Chomber Pata no. @ 17
Dis. ¢ Ant. @ 3m 3116 FACTOR Ant. pol. : VERTICAL
Limik : FCOO PART 15 AWV 2.4
Enwv., / Inp., @ Z37CF549% Engincee @ Sunny
EUT ! Guitar Hero World Tour-PSZ2 Wireless Guitac
Power BRating: DT 3V
Teat Hode : Tx CH High £497T0OHHEZ
Hodel No. : 95449,.2805 (Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805

Page 5-1
5. BAND EDGE COMPLIANCE TEST
5.1. Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1 | SPeCtumM | rdilent | E4446A |US44300459| May,10,08 | 1 Year
Analyzer
2 |Horn Antenna EMCO 3115 9607-4877 | May,27,08 | 1.5 Year
3 Amplifier HP 8449B | 3008A00863| May,10,08 | 1 Year
4 RF Cable | Hubersuhner |SUCOFLEX| 182769/4 | May,28,08 | 1 Year
5 RF Cable | Hubersuhner |SUCOFLEX| 182768/4 | May,28,08 | 1 Year
6 RF Cable | Hubersuhner | SUCOFLEX| 182771/4 | May,28,08| 1 Year
5.2. Limit

5.3.

5.4.

Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be attenuated by at least 50dB below the level of the fundamental or to the
general radiated emission limits in section 15.209, which is the lesser attenuation.

Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
Page 5-2

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 19 File: D:2008 report data'R'RedOctane ACSBQH105.EMI (52)
120 Level {dBuv/m) Date: 2008-06-24
FCC PART 15 PEAK 2.4
]
60
1 2 3 4 i
(SPERF EITRT T R T R PN SR LY SRR L TR R R T S R
DZBDD 2326. 2352, 2378, 2404, 2430
Fregquency (MHz)
Jite no. : 3# Chanber Data no. 19
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15 FELE 2.4
Env. / In=s. : Z23+C/54% Engineer : Sunny
EUT i Guitar Hero World Tour-F32 Wireless Guitar
FPower Rating: DC 3V
Test Mode i T CH Low Z410MH=
Model MNo. : 95449 .505 (Controller)
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)

1 2334.558 Z25.87 .65 35.Z0 45.93 49,25 74.00 24.75 Peak

2 2340.69 28.87 .67 35.19 49.0f 40,47 74,00 24,59 Peak

3 2351.35 Zg8.87 .67 35.19 49.05 49 .40 74.00 24,60 Peak

4 2390.00 Z25.99 .71 35.18 47.38 47 .90 74.00 26.10 Peak

5 2400.00 Z25.99 .73 35.13 45.39 45.93 74.00 25.07 Peak

& 2409.95 Z29.03 .73 35.18 86.:25 g§6.55 114.00 27.17 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
Page 5-3

ShenZhen 3cience & Industry Park

q| DIX [in] HNo.6 Ke Feng Road,EBl;ck 52,

HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 20 File: D:2008 report data'R'RedOctane ACSBQH105.EMI (52)
120 Level {dBuv/m) Date: 2008-06-24
FCC PART 15 AV 2.4
4
60
1 s
u23DD 2326. 2352, 2378, 2404, 2430
Fregquency (MHz)
Site no. 3f Chamber Data no. 20
Dis. / Aint. 3t 3115 FACTOR int. pol. : VERTICALL
Limit FCC PART 15 AV 2.4
Env. / Ins. 2372/ 54% Engineer : Sunny
EUT Guitar Hero World Tour-FP3: Wireless Guitar

Power Rating:

DC 3V

Test Hode Tx CH Low 2410MH=
Model MNo. 95449 ,.5305 (Controller)
Ant. Cahle lmp Emission
Fred. Factor Loss Factor Reading Level Limits Margin PRemark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 2342.38 Z8.87 .67 35.19 33.96 34.31 54.00 19.69 brerage
2 2390.00 Z25.99 .71 35.18 35.67 34.19 54.00 18.51 bverage
3 2400.00 25.99 .73 35.18 33.96 34.50 54.00 19.50 brerage
4 2409.95 Z29.03 .73 35.18 7E6.58 1] 94,00 16.543 bverage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



AUDIX J

FCC ID:VFIBW95449805
Page 5-4

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 21 File: D:2008 report data'R'RedOctane'ACSBOH105.EMI (52)
120 Level {(dBuv/m) Date: 2008-06-24
FCC PART 15 PEAK 2.4
B
60
1 2 3 4
LIS TP SO R P NEEL e L TERPET P e A L T E, W B P SRR, L
DZBDD 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. 3f Chamber Data no. r 21
Dis. / Ant. 3 3115 FACTOR hnt. pol. : HORIZCHWTAL
Limit FCC PART 15 PELE 2.4
Env. / Ins. 2372/ 54% Engineer : Sunny
EUT i Guitar Hero World Tour-F32 Wireless Guitar
FPower Rating: DC 3V
Test Mode Tx CH Low Z410MH=
Model No. 95449, 505 (Controller)
int. Cahle mp Ewmission
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dB/m) [dE) [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 2314.69 28.79 6.63 35.20 45.48 45.70 74,00 25.30 Peak
2 2343.68 28.87 .67 35.19 49.32 49,67 74.00 24.33 Peak
3 2369.29 28.95 .69 35.19 45.70 49,15 74,00 24.85 Peak
4 2390.00 25.99 .71 35.18 45.89 47 .41 74.00 26.59 Peak
5 2400.00 Z25.99 .73 35.18 47.13 47 .67 74.00 26,35 Peak
1 2409.958 29.03 .73 35.18 8E8.23 85.581 114.00 25.19 Peak

Remarks: 1.
2.

Emission Lewvel=

Intenna Factor + Cable Loss - Awp Factor + Reading.
The emisszion lewvels that are Z0dE below the official
limit are not reported.
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HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 22 File: D:2008 report data'R'RedOctane'ACSBOH105.EMI (52)
120 Level {(dBuv/m) Date: 2008-06-24
FCC PART 15 AV 2.4
q
60
1 3 4
0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. : 3# Chanber Data no. 22
Di=. / Ant. : 3m 3115 FALCTOR Ant. pol. : HORIZCONTAL
Limit : FCC PART 15 AV 2.4
Env. / In=s. : Z23+C/54% Engineer : Sunny
EUT i Guitar Hero World Tour-F32 Wireless Guitar
FPower Rating: DC 3V
Test Mode i T CH Low Z410MH=
Model No. r 95449, 805 (Controller)
int. Cahle mp Ewmission
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dB/m) [dE) [dE) (dBuV) (dBuV/m) [(dBuW/m) [dE)

1 Z325.99 Z8.83 6.65 35.20 34.13 34.41 54.00 19.89 Lveradge

2 2370.98 28.95 6.69 35.19 33.91 34.36 S54.00 19.64 Lveradge

3 2390.00 Z8.99 .71 35.18 33.72 34.24 54.00 19.76 Lveradge

4 Z400.00 z28.99 6.73 35.18 33.99 34.53 S54.00 19.47 Lveradge

5 2409.93 Z9.03 6.73 35.18 &81.18 81.76 24,00 1z.24 Lverage
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

Z. The ewission lewvels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 23 File: D:2008 report data'R'RedOctane'ACSBOH105.EMI (52)
120 Level (dBuv/m) Date: 2008-06-24
1
FCC PART 15 PEAK 2.4
60
7 34 5
T B P I g T T R it s’ e
0 2460 2484. 2508. 2532, 2556, 2580
Frequency (MHz)
3ite no. 3# Charber Data no. : 23
Dis. / Aint. 3t 3115 FLCTOR int. pol. : HORIZCNTAL
Limit FCC PART 15 PELE 2.4
Env. / Ins. 23FC/54% Engineer : Sunny

EUT

i Guitar Hero World Tour-F32 Wireless Guitar
Power Rating: DC 3V

Tezt HMode Tx CH High Z470MH=z
Model MNo. 95449 ,.5305 (Controller)
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 2469.96 29,15 6.57 35.16 §9.42 S0.28 114.00 23.72 Peak
2 24383.50 Z9.19 .87 35.16 45.582 45.72 74.00 27.28 Peak
3 2496.60 29,23 .91 35.15 47.25 45.:24 74.00 25.76 Peak
4 2E00.00 29,23 .91 35.15 4g.17 47 .16 74,00 26.84 Peak
5 25Z6.60 E29.35 .96 35.14 47.93 43.10 74.00 24,90 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2.

The emission lewels that are Z20dE below the official

limit are not reported.
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(iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Shenzhen Zcience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+B86-755-Z6632877
Postcode: 515057

Data: 24 File: D:'2008 report data'R'RedOctane'ACSEOH105.EMI {(52)
120 Level (dBuim) Date: 2008-06-24
1
60 FCC PART 15 AV 2.4

02460 2484, 2508. 2532, 2556. 2580
Frequency (MHz)
Fite no. : 3# Chamber Data no. @ 24
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZONTAL
Limit : FCC PART 15 AV Z.4
Env. / In=z. : 23%C/54% Engineer @ 3unny
EUT : Guitar Hero World Tour-P32 Wireless Guitar
Power Rating: DC 3V
Test Mode : Tk CH High 2Z470HMH=
Model No. : 95449, 305 (Controller)
int. Cakhle Awp Emizsion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[(MH=) {dB/ 1) 1dE) [dE) {dBuV) (dBuV/m) (dBuV/m) (dE]
1 Z469.96 Z29.15 6.87 35.16 7T9.17 §0.03 94,00 13.97 bverage
2 2453 .50 29.189 6.87 35.16 33.75 34.65 54.00 19.35 brerage
3 Z500.00 29,23 .91 35.15 35.91 34.90 54,00 12.10 bverage
4 2513.52 Z29.29 .93 35.14 33.89 34,97 E4.00 19.03 brerage
Femarks: 1. Emission Lewvel= Antenha Factor + Cahle Loss - Awp Factor + Reading.

Z. The ewission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:VFIBW95449805
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+56-755-26632577

Postcode: 515057

Data: 25 File: D:'2008 report data'R'RedOctane'ACSEOH105.EMI {(52)
120 Lewel (dBu\fim) Date: 2008-06-24
1
FCC PART 15 PEAK 2.4
60

uZ4ﬁD 2484, 2508. 2532. 2556. 2580
Frequency {(MHz)
Site no. : 3¥ Chamber Data no. @ 25
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERETICAL
Limit : FCC PART 15 PEAE 2.4
Env. / In=. : 23%C/54% Engineer : Sunny
EUT : Guitar Hero World Tour-P32 Wireless Guitar
Power Rating: DC 3V
Test Mode : Tx CH High 2470MH=z
Model No. : 95449,.805(Controller)
Lnt. Calhle  Lup Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) (dB/m) =1=)1 =1=)1 (ABuv) [(dBuV/m) (dBuv/m) (dE)
1 249,96 29,15 6.87 35.16 87.39 88.25 114.00 25.75 Peak
Z Z455.50 Z29.18 6.87 35.16 46.24 47,14 74,00 26.86 Peak
3 Z2500.00 29.23 .91 35.15 456.29 47.28 74.00 26.72 Peak
4 2526.36 29.35 6.9 35.14 47.34 45.51 74,00 25.42 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + REeading.
2. The emission lewels that are Z0dE below the official

limit are not reported.
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 26 File: 2008 report data'R'BedOctane'ACS8QH105.EMI (52)
120 Level (dBul/m) Date: 2008-06-24
1
60 FCC PART 15 AV 2.4

I

3 4
n2dﬁﬂ 2484, 2508. 2532, 2556. 2580
Frequency (MHz)
Site no. : 3# Chanber Data no. 1 26
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15 4w 2.4
Enwv. / Ins. : 23%C/54% Engineer : Sunny
EUT ! Guitar Hero World Tour-F3:Z Wireless Guitar
FPower Rating: DC 3V
Test HMode i Tx CH High Z470MH=z
Model HNo. : 95449,.805 (Controller)
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) [dE/m) [dE] [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 2469.96 29,15 6.587 35.16 7TE6.53 TT.38 94,00 16.61 bverage
2 2483.50 29.19 .87 35.16 31.73 32.63 &4.00 21.37 Lverage
3 2500.00 29,23 .91 35.15 351.56 32.85 54.00 21.15 bverage
4 2535.12 29.35 .96 35.14 31.97 33.14 &4.00 20.86 Lverage
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324



FCC ID:VFIBW95449805
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6. 200B BANDWIDTH TEST
6.1. Test EQuipment
Item [Equipment Manufacturer |Model No. Serial No. Last Cal. |Cal.
Interval
| Seectrum A gilent EA446A | US44300459 | May,10,08| 1 Year
Analyzer
2 Attenuator Agilent 8491B MY39262165| May,28,08 | 1 Year
3 | Bilog Antenna | Schaffner CBL6112D 25238 Feb,21, 08 1 Year
4 RF Cable Hubersuhner |SUCOFLEX 102| 2861812 |May,28,08| 1Year
5 RF Cable Hubersuhner |SUCOFLEX 102| 28862212 |May,28,08| 1 Year

6.2. Test Information

EUT: Guitar Hero World Tour - PS2 Wireless Guitar
M/N: 95449.805

Test Date: Jul.04, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.215

Test mode: Transmitting

Test Frequency: Low: 2410MHz Mid: 2440MHz  High: 2470MHz

Test By: Power

6.3. Test Results
CH 20dB Bandwidth (kHz) Limit (kHz) Conclusion

(Low) 921 PASS
(Mid) 912 PASS
(High) 1025 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08324
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< Agilent R T

< Agilent R T

W Agilent R T
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7. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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